Single Stage
Pump

Rated Speed: 1180rpm

Rated Motor Power 15HP/11kW

Specifications

Electric Motor Power | 15/11 HP/KW
Speed 1180 rpm
Cylinder No. 3

Cylinder Dia. 3-¢95 mm

Stroke 80 mm

Air Capacity 1.5/52 m?3/min/cfm
Working Pressure 0.50/71 MPa/psi
Max. Pressure 0.50/71 MPa/psi
Net Weight 70/155 kg /b

(W95)







001 006 085 056, 055, 054 053 040 051, (pp3) 050 049 039 04 047 048

iz — &
il 0 il 2
L = FS (T g A
02 22 )) BN/
023 ‘ B [ u@“
024 %JL & zg;
i Mm@ NG N g
100
2
(W95)

\VVY2)



Description

Specifi

HanmeHoBaHune

1 Allen-Head Bolt M8x45 Bont
2 Copper Washer 8 MpyxuHa
3 Bolt M10x80 Bont 12
4 Copper Washer 10 MpyxuHa 12
9 Bolt M5x12 Bont
10 Lock Washer 5 MpyxuHHas wariba
19 Bolt M10x25 Bont 12
20 Lock Washer 10 MpyxuHHas wanbda 12
21 Beather CanyH
22 Steel Ball @10 Wapuk
23 Bearing Cover ®95 Alu. Kpbilika nogwmnHmka
24 Bolt M8x20 Bont 6
25 Flat Washer 8 Lanba 20
26 Bearing Cover Gasket Mpoknagka KpbILWKX NoALWNMHMKA 1
27 Oil Plug M16x1.5 Mpobka macnsHas 2
28 Oil Plug Gasket 16 Mpoknagka macnsHon Npobku 2
29 Pan-Head Bolt M5x14 4
3032 Oil Gauge Cover MacnoykasaTtens 1
33unu | Oil Lever Gauge YpoBeHb MacrnoykasaTtens 1
100 Oil Gauge Gasket lMpoknagka macnoykasartens 1
34 Crankshaft Case ¢95 Kaptep 1
35 Bearing 308 MoawmnHuk 2
36 Copper Pipe L275mm Oxnagutenb 1
37 Flare Nut G3/4" arika 2
38 Tee G3/4" TponHuk 1
39 Crankshaft 995 Konensan 1
40 Connecting Rod 95 Series WatyH 3
41 Bearing Plate Gasket Mpoknagka KpbILWKX NoALWnnHMKa 1
42 Bearing Plate Kpblwka nogwmnHmka 1
43 Oil Seal 40%x62x12 MarxeTta 2
45 Pulley 95 LWkne 1
46 Washer d=12.2 D=50 | Llai6a 1
47 Lock Washer 12 LWanba 1
48 Bolt M12x45 Bont
49 Key 10x28 LLnoHka
50 Bushing ¢50,B=20 Bknagpiw 31
51 Pan-Head Bolt M8x50 BonT watyHa 6
52 1 Stage Piston Pin ¢20,L.=80 Maney nopiwHs | cT. 2
53 e Stage Piston @95,H=70 MopLueHs | cT. 2

(W95)




Specifi HanmeHoBaHue

Description cation

1St Stage Flat Gas Ring KomnpeccroHHoe konbuo | cT. 2

22’55’ ISt Stage Stepped Compression Ring MpomexyTouHoe konbLo | CT. 2
;lgr 15t Stage Oil Ring }Q{gg Spring MacnocwemHoe konbLo | cT. 2
57 Circlip CTonopHoe komnbLo 6
63 Gasket Mpoknapka umnuugpa | cT. 3
64 1st Stage Cylinder 995 LnnuvHpp | cT. 2
65 Tee G3/4" TpOWHUK 1
67 1St Stage Head ®95 Alu. lonoBka LMnuHAapa | cT. 2
68 1St Stage Head Gasket ®95 series Mpoknaaka ronoBku uunuHapa lcr. 2
69 1St Stage Limiter OrpaHuuutens knanaHa | cT. 2
70 1St Stage Outlet Reed Valve BbinyckHas nnactvHa knanaxa IcT. 2
71 Pan-Head Bolt M3x12 Bont 4
72 Lock Washer 3 MpyxvHa 4
73 15t Stage Valve Plate ®95,Alu. KnanaHHas nnuta | cT. 2
74 1St Stage Inlet Reed Valve BnyckHasi nnactuHa knanawa lct 2
75 Valve Plate Gasket @95 series 2 | lNMpoknaaka knanaHHoW nnuTel | cT. 2
79 Circlip 1
80 Stress Relief Strip ©95 series KpenneHve BNyCcKHOM MnacTuHbl | CT. 1
Filter Element MaTpoH chunbTpa BO3QYLLHOIO 1

Filter Assembly PunbTp BO3AYLUHBIV 1

4

(W95)



